
The Pinnacle at Symphony Place 
150 3rd Avenue South, Suite 1600 

Nashville, TN 37201 

KATHERINE B. BARNES 
615.651.6797 

katherine.barnes@butlersnow.com 

T 615.651.6700 
F 615.651.6701 
www.butlersnow.com 

BUTLER SNOW LLP 
89537908.v1 

September 10, 2024 

VIA ELECTRONIC FILING 
David Foster, Director 
Utilities Division 
c/o Ectory Lawless, Docket Room Manager 
Tennessee Public Utility Commission 
502 Deaderick Street, 4th Floor 
Nashville, TN 37243 
TPUC.DocketRoom@tn.gov 

RE: Application of Limestone Water Utility Operating Company, LLC to Expand Its 
Certificate of Convenience and Necessity to Serve the Adley Subdivision, TPUC 
Docket No. 24-00020 

Dear Mr. Foster: 

We are in receipt of your data requests to Limestone Water Utility Operating Company 
[...]
5.2 Mass Balance ................................................................................................................................................9 

6 ALTERNATIVES .................................................................................................................................................... 10 

6.1 Proposed Biological Treatment Technology Alternatives ..................................................... 10 

6.1.1 Aerobic Granular Sludge .............................................................................................................. 10 

6.1.2 Membrane Bioreactor .................................................................................................................... 11 

6.1.3 Membrane Aerated Biofilm Reactor ........................................................................................ 11 

6.2 Process Design Parameters ................................................................................................................. 12 

7 ANALYSIS OF ALTERNATIVES....................................................................................................................... 13 

7.1 Evaluation of Alternatives ..................................................................................................................... 13 

7.1.1 Life Cycle Cost Analysis ............................................................................................................... 13 

7.1.2 Cost Estimate .................................................................................................................................... 13 

7.1.3 Operation and Maintenance Cost ........................................................................................... 13 

7.1.4 Footprint .............................................................................................................................................. 14 

8 SELECTION OF ALTERNATIVE ....................................................................................................................... 15 

8.1 Alternative Analysis ................................................................................................................................. 15 

8.2 Plant Design ................................................................................................................................................ 15 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Table of Contents 

 

vi 

 

9 ENVIRONMENTAL EVALUATION................................................................................................................. 16 

9.1 Flood Plains ................................................................................................................................................. 16 

9.2 Geologic Conditions ............................................................................................................................... 16 

9.3 Important Farmland ................................................................................................................................. 17 

9.4 Wetlands ...................................................................................................................................................... 17 

9.5 Species .......................................................................................................................................................... 17 

9.6 Wild/Scenic Rivers................................................................................................................................... 18 

9.7 Cultural Resources ................................................................................................................................... 19 

10 REFERENCES ......................................................................................................................................................... 20 

APPENDICES .................................................................................................................................................................. 22 

APPENDIX A – COLLECTION SYSTEM REHAB PROJECT ......................................................................... 24 

APPENDIX B – EXISTING FACILITY PFD ............................................................................................................ 26 

APPENDIX C – CURRENT / FUTURE SERVICE AREA .................................................................................... 28 

APPENDIX D – MASS BALANCE ........................................................................................................................... 30 

APPENDIX E – LCCA .................................................................................................................................................. 32 

APPENDIX F – COST ESTIMATE ........................................................................................................................... 34 

APPENDIX G – DECISION MATRIX ...................................................................................................................... 36 

APPENDIX H – PROPOSED FACILITY PFD........................................................................................................ 38 

APPENDIX I – FLOOD MAP ..................................................................................................................................... 40 

APPENDIX J – GEOTECH REPORT ....................................................................................................................... 42 

 

  



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Table of Contents 

 

vii 

 

LIST OF TABLES 

Table 1.1. Observed Plant Flows from September 2017 – January 2024 ...........................................................1 

Table 1.2. Observed Plant Flows from January 2022 – January 2024 ................................................................ 2 

Table 2.1. Current Grassland STP NPDES Permit ........................................................................................................ 5 

Table 2.2. Prospective Grassland STP NPDES Permit ..............................................................................................6 

Table 4.1. Design Flows and Peaking Factors for the Proposed Facility ..........................................................8 

Table 5.1. Design Parameters for Improvements at Grassland STP ...................................................................9 

Table 5.2 Mass Balance for Grassland STP ...................................................................................................................9 

Table 7.1 Annual O&M Cost for Biological Treatment ........................................................................................... 13 

Table 8.1  Decision Matrix Summary ............................................................................................................................. 15 

Table 9.1. Threatened/Endangered Species ............................................................................................................. 17 

Table 9.2. TN-DNA Species Report ............................................................................................................................... 18 

  



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Table of Contents 

 

viii 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

This page intentionally left blank. 

 

 

 

 

 

 

 

 

 

 

 

 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Symbols and Abbreviations 

ix 

 

SYMBOLS AND ABBREVIATIONS 

Terms used throughout this report are defined as follows: 
 

AGS  Aerobic Granular Sludge 

AMF  Average Monthly Flow 

BoD  Basis of Design 

CAS  Conventional Activated Sludge 

cBOD5  5-Day Carbonaceous Biochemical Oxygen Demand 

CCC  Chlorine Contact Chamber 

CE  Cost Estimate 

CEI  Compliance Evaluation Inspection 

CSWR  Central States Water Resources 

DMR  Discharge Monitoring Report 

ENR  Enhanced Nutrient Removal 

EPA  Environmental Protection Agency 

EPS  Extracellular Polymers 

ERT  Environmental Review Tool 

EQ  Equalization  

FEMA  Federal Emergency Management Agency 

FETP  Field Erect Treatment Plant 

FIRM  Flood Insurance Rate Map 

FPPA  Farmland Protection Act 

GMC  Goodwyn Mills Cawood, LLC 

HW  Headworks 

I&I  Inflow and Infiltration 

ILS  Influent Lift Station 

IPaC  Information for Planning and Consultation 

KT  Kepner Tregoe  

LCCA  Life Cycle Cost Analysis 

LWUOC  Limestone Water Utility Operating Company, LLC 

M&E  Metcalf and Eddy 

MABR  Membrane Aerated Biofilm Reactor 

MBR  Membrane Bioreactor 

MGD  Million Gallons per Day 

MMF  Maximum Monthly Flow 

NOV  Notice of Violation  

NPDES  National Pollution Discharge Elimination System 

NRCS  Natural Resources Conservation Service 

NRHP  National Register for Historic Places 

NWI  National Wetlands Inventory 

O&M  Operation and Maintenance  

PER  Preliminary Engineering Report 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Symbols and Abbreviations 

x 

 

PF  Peaking Factor 

PFD  Process Flow Diagram 

PHF  Peak Hourly Flow 

PPD  Pounds Per Day 

PV  Present Value 

RAS  Return Activated Sludge 

SBR  Sequencing Batch Reactor 

SFHA  Special Flood Hazard Area 

SND  Simultaneous Nitrification-Denitrification 

STP  Sewage Treatment Plant 

TDEC  Tennessee Department of Environment and Conservation 

TMDL  Total Maximum Daily Load 

TN  Total Nitrogen 

TN-DNA  Tennessee Division of Natural Areas 

TN-DOA  Tennessee Division of Archaeology  

TN-NHP  Tennessee Natural Heritage Program 

TP  Total Phosphorus 

TRC  Total Residual Chlorine 

TSS  Total Suspended Solids 

UIC  Underground Injection Control 

USACE  United States Army Corps of Engineers 

USFWS  United States Fish and Wildlife Service 

UV  Ultraviolet  

WAS  Waste Activated Sludge 

WOTUS  Waters of the United States 

 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Introduction 

1 

1 INTRODUCTION 

1.1 Background 

Grassland Sewage Treatment Plant (STP) is located at 1006 Treatment Plant Rd, Franklin, 

Tennessee and has an approximate one and a half (1.5) mile radius collection system, serving the 

surrounding area. The existing activated sludge treatment plant and majority of the collection 

system is estimated to be 50 years old and was recently acquired from Limestone Water Utility 

Operating Company (LWUOC), LLC. by Central States Water Resources (CSWR). The plant was 

originally designed for 0.25 Million Gallons per Day (MGD) and receives domestic sewage 

generated by residents of the community and a limited number of commercial facilities. 

The treatment plant and collection system are in disrepair, having reached the end of their useful 

life. This is evident due to significant I&I as well as structural deterioration throughout the steel-

fabricated facility. As a result, CSWR is beginning a project to expand the treatment plant capacity 

and to improve the overall collection system infrastructure, providing an improved treatment and 

collection system that complies with existing National Pollution Discharge Elimination System 

(NPDES) permit limits. 

This Preliminary Engineering Report (PER) presents an assessment of potential wastewater 

treatment technologies for a new Grassland STP and provides a recommended treatment 

technology for implementation by CSWR. 

1.2 Observed Flows 

Influent flows to the facility from September 2017 to January 2024 indicates the average influent 

flow received by Grassland STP was 0.33 MGD or 32% greater than the permitted design capacity 

of 0.25 MGD. Further analysis of the data indicates a minimum single-day flow of 0.07 MGD and a 

maximum single-day flow of 1.66 MGD. This corresponds to a peaking factor of 6.6, when 

compared to the permitted flow. These historical flows are summarized below in Table 1.1. 

Table 1.1. Observed Plant Flows from September 2017 – January 2024 

Parameter Influent Flow (MGD) 

Minimum Daily Flow 0.07 

Average Daily Flow 0.33 

Maximum Daily Flow 1.66 

In 2019, CSWR began an improvement project in the collection system to address a two and a half 

(2.5) mile segment of gravity sewer, which had been identified as a major contributor of I&I to 

Grassland STP (See Appendix A). To observe the improvements the project had on the system, 

flow data was isolated between January of 2022 and January 2024, as the project was completed 

in January 2022. The resulting flows are summarized below in Table 1.2. 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Introduction 

2 

Table 1.2. Observed Plant Flows from January 2022 – January 2024 

Parameter Influent Flow (MGD) 

Minimum Daily Flow 0.07 

Average Daily Flow 0.25 

Maximum Daily Flow 0.90 

The decrease in both average monthly and maximum daily flows indicate the success of the 

project.  

1.3 Existing Collection System Infrastructure 

CSWR has made great strides in improving portions of the sewage collection system, highlighted 

by the 2019 improvement project, which reduced the average monthly flow (AMF) conveyed to 

the treatment facility by 24.2% (Table 1.2). However, the system continues to experience 

treatment challenges associated with I&I, such as biomass washout. Due to the success of the 

aforementioned project, CSWR has plans in place to continue addressing and rehabbing the 

collection system.  

1.4 Existing Treatment Facility 

The current treatment plant consists of a 15-inch gravity main conveying wastewater to an influent 

dry-pit, lift station. Wastewater is then pumped through an in-line comminutor and a magnetic 

flow meter before entering the package plant. The configuration of the package plant is extended 

aeration, where the basins are aerated by diffused air, utilizing air blowers. After the wastewater is 

aerated, it is fed to the circular secondary clarifier, where solids settle to the bottom. A portion of 

the settled solids, called return activated sludge (RAS), are returned to the aeration basin, and the 

remaining solids, called waste activated sludge (WAS), are sent to the digester. The clarified 

effluent, which spills over the weir at the top of the tank, flows into a chlorine contact chamber 

(CCC) for disinfection prior to final discharge. A process flow diagram (PFD) of the existing facility 

can be viewed in Appendix B. 

The existing lift station has a duplex pump configuration; however, it is assumed that the pumps 

operate in duty and stand-by. This means that one (1) pump is sized to accommodate the design 

flow of the facility, 0.25 MGD, and the second pump is only utilized during periods of peak flow. 

Assuming each pump has a maximum pumping rate three (3) times the setpoint of 0.25 MGD, each 

pump is believed to be able to drive 0.75 MGD or 1.50 MGD combined, thus the pumping capacity 

of the two (2) pumps falls short of the maximum daily flow observed in Table 1.1. Additionally, 

pump operation in parallel results in reduced flow rate for each pump as the discharge pressure 

elevates and the pump efficiency decreases, therefore the two (2) pumps have a combined 

pumping capacity less than the aforementioned 1.50 MGD. Observed overflows at the influent lift 

station (ILS) confirm that the existing unit process is undersized, requiring attention during the 

improvement project. Additionally, the dry-pit style poses a safety threat to operators as it is a 

forty (40) foot descent for the operator to enter the lift station and service the pumps. Further, the 

ILS is located in close proximity to the 100-year floodplain (585 feet), making it susceptible to 
[...]
Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Hydraulic Design Flow 

 

5 

2 NPDES PERMIT AND TMDL 

2.1 Existing NPDES Permit 

CSWR holds an NPDES permit issued by Tennessee Department of Environment and 

Conservation (TDEC) for the discharge of treated wastewater from Outfall 001 to the Harpeth 

River in accordance with Permit No. TN0027278. The permit, listed below in Table 2.1, was issued 

on January 1, 2022, and is set to expire on November 30, 2026. 

Table 2.1. Current Grassland STP NPDES Permit 

Parameter Concentration Limits (mg/L) Mass Limits (lb/d) 

 Monthly Avg Weekly Avg Daily Max Monthly Avg Weekly Avg Daily Max 

cBOD5 (Summer) 5.0 7.5 10.0 10.0 15.0 N/A 

NH3-N (Summer) 2.0 3.0 4.0 4.0 6.0 N/A 

       

cBOD5 (Winter) 10.0 15.0 20.0 21.0 31.0 N/A 

NH3-N (Winter) 5.0 7.5 10.0 10.0 16.0 N/A 

       

TSS 30.0 40.0 45.0 63.0 83.0 N/A 

TN1 Report 15.0 Report Report 

TP1 Report 5.0 Report Report 

1TN and TP limits are calculated Annual Rolling Average values 

It should be noted that the permit imposes limits on parameters and operational conditions other 

than what are shown above. For the purpose of the report, however, the parameters listed in 

Table 2.1. reflect the permit limits of interest, as it relates to the comparison of the various 

biological treatment technologies.  

Over the span of twenty (20) years (2002 to 2022), LWUOC incurred several effluent limit violations 

at Grassland STP. On May 17, 2022, after an annual Compliance Evaluation Inspection (CEI) was 

conducted, TDEC issued a Notice of Violation (NOV) to LWUOC, citing effluent violations related 

to the parameters listed in Table 2.1. The inspection focused on two (2) major concerns that lead 

to permit violations and overflow/washout events: corrosion of equipment throughout the plant 

and lack of plant maintenance. 

2.2 TMDL  

In September 2004, a TMDL was developed and approved for this waterbody segment (Mile 68.8 

of the Harpeth River) to protect ambient dissolved oxygen in the receiving stream. The TMDL was 

developed by Tennessee, with assistance from the Environmental Protection Agency (EPA) and 

the cooperation of permittees and local environmental groups. The EPA completed extensive 

computer modeling to develop the TMDL, which aimed at addressing organic enrichment and low 

dissolved oxygen levels within the receiving stream. The TMDL incorporated previously-

established limits on five (5) – day carbonaceous biochemical oxygen demand (cBOD5), ammonia, 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Hydraulic Design Flow 

 

6 

and dissolved oxygen. In an effort to preserve the dissolved oxygen levels downstream of the 

discharge location, mass loadings for total nitrogen (TN) and total phosphorus (TP) were 

established on an annual average basis at 15 ppd and 5 ppd, respectively.  

While the existing permit may be modified during its term (per public notice procedures) to 

include the parameters imposed by the TMDL, initial conversations with TDEC have indicated 

that the mass loadings for TN and TP will not be changed. Increasing the design flow (capacity) of 

the new Grassland STP is an important regulatory matter that requires CSWR to provide public 

notice and may require that an Antidegradation Analysis be performed and submitted to TDEC.  

If required, the Antidegradation Analysis must have documentation demonstrating that the 

additional nutrient loading to the Harpeth River is necessary to accommodate important 

economic or social development in the surrounding area. A study must be conducted to ensure 

that the increase in capacity does not negatively impact the Harpeth River’s downstream water 

quality, due to higher nutrient loading. Additionally, there must also be no other practicable 

alternatives to prevent or lessen degradation associated with the higher discharge [e.g., review a 

Land Application alternative treatment system that implements discharge via Land Application or 

Underground Injection Control (UIC). 

2.3 Prospective Future Permit Limits  

CSWR proposes increasing the design capacity to 0.45 MGD, which provides an additional 0.20 

MGD to Grassland STP’s current design flow. CSWR will submit an application to modify its NPDES 

permit according to the proposed treatment plant improvements.  

After improvements and capacity upgrades have taken place at Grassland STP, TDEC shall issue a 

revised NPDES permit to reflect the increased capacity, based on stream modeling, using the 

aforementioned TMDL values for TN and TP. For the purposes of developing a preliminary basis of 

design and to compare alternate treatment technologies, GMC has estimated prospective permit 

limits, outlined in Table 2.2.  

Table 2.2. Prospective Grassland STP NPDES Permit 

Parameter Concentration Limits (mg/L) Mass Limits (lb/d) 

 Monthly Avg Weekly Avg Daily Max Monthly Avg Weekly Avg Daily Max 

cBOD5 (Summer) 2.7 4.0 5.3 10.0 15.0 N/A 

NH3-N (Summer) 1.1 1.6 2.1 4.0 6.0 N/A 

       

cBOD5 (Winter) 5.6 8.3 10.9 21.0 31.0 N/A 

NH3-N (Winter) 2.7 4.0 5.3 10.0 15.0 N/A 

       

TSS 16.8 22.4 25.3 63.1 84.1 N/A 

TN1 Report 15.0 Report Report 

TP1 Report 5.0 Report Report 

1TN and TP limits are calculated Annual Rolling Average values 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Hydraulic Design Flow 

 

7 

3 EVALUATION OF SERVICE AREA  

3.1 Service Area 

The existing facility currently serves a Grassland community, with 511 residential (92.1%) and 44 

commercial (7.9%) connections. With no significant industrial users and no categorical industrial 

customers, the flow coming into Grassland STP is consistent with typical domestic wastewater 

characteristics. Based on the service area outlined in Appendix C, Grassland STP is expected to 

continue servicing domestic sewage customers for the foreseeable future. 

  



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Hydraulic Design Flow 

 

8 

4 HYDRAULIC DESIGN FLOW 

4.1 Facility Design Flow 

As a private utility, the main driver for CSWR to increase plant capacity is development 

throughout the service area. As a result, the design flow for the proposed facility was determined 

by the need to achieve the nutrient TMDL values and to accommodate a degree of I&I that 

currently exists in the collection system. However, as long as the plant effluent is discharged to 

the Harpeth River, the TN and TP limits set by the TMDL confines the maximum design flow for the 

facility to 0.60 MGD. 

Using observed flows from January 2022 – January 2024, a flow analysis was performed to 

determine design flow conditions and the associated peaking factors for the proposed facility. 

Flows were restricted to the 2-year timeline since a significant amount of I&I was eliminated 

following the completion of the 2019 rehab project (2022). A summary of the flow analysis is shown 

below in Table 4.1. 

Table 4.1. Design Flows and Peaking Factors for the Proposed Facility 

Parameter Design Flow (MGD) Peaking Factor 

Average Daily Flow 0.23 1.00 

Maximum Monthly Flow 0.45 1.96 

Peak Hourly Flow 1.35 5.87 

When designing a new treatment facility, the design is based on the maximum monthly flow 

(MMF), which is 0.45 MGD. However, the unit processes and process piping should be able to 

handle the peak hourly flow (PHF), 1.35 MGD. Sizing plant processes to accommodate PHFs allows 

the facility to account for sudden fluctuations in flow due to storm events and diurnal patterns.  

To further dampen the effects of peak flow events and help the facility maintain compliance, 

suitable EQ for downstream processes shall be incorporated in the recommended design. 

Providing an EQ basin at the plant will help regulate flows and loads to downstream unit 

processes, allowing Grassland STP to operate effectively and efficiently. These recommendations 

will substantially resolve long-term permit compliance concerns, as CSWR continues efforts to 

rehabilitate the collection system.  



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Design Characteristics of Influent Wastewater 

 

9 

5 DESIGN CHARACTERISTICS OF INFLUENT WASTEWATER 

5.1 Raw Wastewater Design Characteristics 

Throughout the plant’s history, no metals or other hazardous materials have been detected in the 

influent; instead, the influent wastewater has characteristics consistent with typical domestic 

wastewater. Based on observed raw wastewater characteristics from the 2022 DMR data, the 

design for Grassland STP is centered around the values listed below in Table 5.1. 

Table 5.1. Design Parameters for Improvements at Grassland STP  

Parameter Influent Effluent 

Max Month Flow (MGD) 0.45 - 

Max Day Flow (MGD) 0.83 - 

Peak Hour Flow (MGD) 1.35 - 

cBOD (mg/L) 200 < 4 

TSS (mg/L) 300 < 10 

NH3
1 (mg/L) 35 < 1.5 

TKN1 (mg/L) 52 - 

TN (mg/L) - < 4 

TP1 (mg/L) 8 < 1.33 

Min Temp (°C) 17 - 

Max Temp (°C) 27 - 

1 Assumed, based on “medium-strength” values in Table 3.15, obtained in Metcalf and Eddy (Fourth Edition) 

The 90th percentile analysis was utilized to confirm adequate design for the parameters listed in 

Table 5.1. It is important to note, however, that the parameters above are key design points for 

treatment and not a comprehensive list.  

5.2 Mass Balance 

Based on Grassland STP’s 2022 DMR data, a yearly average was collected for cBOD5, total 

suspended solids (TSS), TN, and TP, shown below in Table 5.2. 

Table 5.2 Mass Balance for Grassland STP 

Parameter Influent Effluent % Removal Pounds Removed 

cBOD5 (lb/d) 204 2.7 98.7 201.3 

TSS (lb/d) 247 7.3 97.0 239.7 

TN (lb/d) 90 16.8 81.3 73.2 

TP (lb/d) 14 2.6 81.4 11.4 

 

As with Table 5.1, where information was lacking or questionable, wastewater characteristics 

associated with a M&E-defined “medium-strength” domestic wastewater were assumed. A 

detailed mass balance, broken down by month, can be found in Appendix D. 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Alternatives 

 

10 

6 ALTERNATIVES 

Upgrades to the existing Grassland STP include a new lift station, HW (screening and grit removal), 

EQ basin, biological treatment, tertiary filtration, and disinfection process. However, upstream and 

downstream requirements are dependent upon the selected biological alternative. To ensure the 

best fitting biological treatment method is selected, an analysis of several biological alternatives is 

presented below, as well as a final recommendation for implementation. 

6.1 Proposed Biological Treatment Technology Alternatives 

With the limits of TN and TP being set as a TMDL, the removal of nitrogen and phosphorus is 

crucial to the success of the plant. Due to the stringent effluent requirements, three (3) biological 

treatment methods were evaluated: 1) aerobic granular sludge (AGS), 2) membrane bioreactor 

(MBR), and 3) membrane aerated biofilm reactor (MABR). To select the most favorable biological 

treatment method, the advantages and disadvantages of each alternative were evaluated. Factors 

deemed important by CSWR such as price, expandability, and power requirements were utilized 

to assess each of the three (3) options. 

6.1.1 Aerobic Granular Sludge 

Combining the advantage of biofilm systems with activated sludge, AGS utilizes a batch cycle 

with three (3) main phases – fill/draw, react, and settle. However, the process relies on the high 

content of extracellular polymers (EPS) in the granule structures, so there is not a need for biofilm 

carriers. The granule is comprised of nitrifiers on the outer layer (aerobic zone), denitrifying 

bacteria in the inner layer (anoxic zone), and phosphorus release, as well as volatile fatty acid 

(VFA) uptake, in the innermost layer (anaerobic zone). The granule’s different microbial layers 

allow for enhanced nutrient removal (ENR), including simultaneous nitrification-denitrification 

(SND) and phosphorus reduction.  

AGS combines a flexible, compact footprint with an energy-efficient plant that significantly 

reduces operational requirements as the biological treatment occurs within two (2) main reactors: 

an aeration tank and settling tank. However, fine screens and grit removal are required upstream 

of the AGS reactor to protect equipment and ensure the formation of high-quality granules. While 

granules produced from the system are able to withstand fluctuations in loading, pH, and toxic 

shocks (showcasing the resilience of the process), the flow history of the existing plant warrants 

implementation of an equalization basin since AGS is a type of sequencing batch reactor (SBR). To 

further reduce the TN and TP levels in the effluent from the AGS system, tertiary filtration shall be 

utilized prior to disinfection. GMC also understands that CSWR desires to upgrade the 

disinfection process to ultraviolet (UV) disinfection. As UV disinfection is more sensitive to TSS 

than the existing CCC, the implementation of a tertiary filter upstream of the UV units shall ensure 

better pathogen kill and virus inactivation. While there are advantages to implementing an AGS 

process, it is important to note that this is a newer technology with a limited number of 

installations in the U.S. 



Central States Water Resources | Grassland STP Improvements 

Preliminary Engineering Report – Alternatives 

 

11 

6.1.2 Membrane Bioreactor 

This process relies on biological and physical treatment within a single tank, as microbes break 

down organic matter in the wastewater and membranes filter out the remaining suspended solids 

and microorganisms from the treated water. This treatment technology has high removal 

efficiencies for nitrogen, phosphorus, bacteria, biochemical oxygen demand (BOD), and TSS. The 

high-quality effluent produced by MBRs, makes this system ideal for situations where extensive 

nutrient (nitrogen and phosphorus) removal is required. Being a membrane system, this technology 

inherently removes solids from the wastewater, but removing dissolved wastewater constituents 

requires chemical addition, precipitating solids. The integration of biological treatment with 

membrane filtration, eliminates the need for secondary clarification and tertiary filtration 

downstream of the MBR. A membrane upstream of the proposed UV disinfection process 

provides the UV units with adequate reduction of TSS, ensuring high UV transmittance and 

pathogen kill. 

However, if an MBR is selected, protection of the membranes is paramount. Therefore, fine 

screening and grit removal (more stringent than that associated with AGS) are required upstream 

of the treatment technology. To operate at a high efficiency, consistently produce high-quality 

effluent, and extend the life of the membranes, the screens and membranes will require constant 

cleaning. Additional upstream requirements include an EQ basin, as MBRs are susceptible to 

shock loads. As industrial waste is not a contributing factor, shock loads come in the form of peak 

flow events. Therefore, equalization shall be incorporated upstream of the membranes and 

provide the system with consistent flows and loads.  

Compared to conventional systems, MBRs have higher capital and operation costs for the same 

throughput. Energy requirements make up the largest operational cost as air scour is used to 

control bacterial growth. While MBRs work well for many applications, a key drawback is the 

heavy reliance on growing the right type of microorganisms and protecting them from 

shock/peaking events.  

6.1.3 Membrane Aerated Biofilm Reactor 

In MABRs, oxygen is constantly supplied, via passive aeration, to the fixed nitrifying biofilm 

allowing SND to occur in the anoxic bulk liquid. This treatment method produces low amounts of 